
Model No.DLM380 380MM CORDLESS LAWN MOWER



Model No.DLM380 380MM CORDLESS LAWN MOWER



Model No.DLM380 380MM CORDLESS LAWN MOWER



Model No.DLM380 380MM CORDLESS LAWN MOWER



Model No.DLM380 380MM CORDLESS LAWN MOWER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note/∕ Note1

00/∕ /∕214845/∕ -ABBERT COYER COMPLEBE E /∕

C/∕0 1V300453 R6--ER PIN V /∕

C10 8U038050 CA6BION LA-EL /∕

001 1VV21251 BAPPIN9 SCREW 2G10 3

003 1VV21251 BAPPIN9 SCREW 2G10 3

002 /∕8XU1V52 BERMINAL 7O6SIN9 SEB /∕

C/∕0 1V300453 R6--ER PIN V 2

D/∕0 INC. V

004 V2280858 BERMINAL 1

00V /∕8XU1V52 BERMINAL 7O6SIN9 SEB /∕

C/∕0 1V300453 R6--ER PIN V 2

D/∕0 INC. 2

00X 803H085/∕ MAJIBA LO9O LA-EL /∕

008 1VV8U053 BAPPIN9 SCREW 2G/∕V 1

00U /∕214U/∕5V COWLIN9 COMPLEBE /∕

0/∕0 8/∕4M035X DLM380 NAME PLABE /∕

0/∕/∕ 1VV8U053 BAPPIN9 SCREW 2G/∕V 1

0/∕1 24314050 LOCJ LEYER /∕

0/∕3 24314/∕58 LOCJ LEYER S6PPORB /∕

0/∕2 133/∕X35V COMPRESSION SPRIN9 2 /∕

0/∕4 V238U052 JET /∕

0/∕V 1VV21251 BAPPIN9 SCREW 2G10 1

0/∕X V38U2V5V LEAD 6NIB /∕

0/∕8 1VV21251 BAPPIN9 SCREW 2G10 1

0/∕U V101X854 LED CIRC6IB /∕

010 2440X058 LED COYER /∕

01/∕ 1VV21251 BAPPIN9 SCREW 2G10 1

011 V1U/∕/∕852 DC MOBOR /∕ K

0115/∕ V1U2335V DC MOBOR S /∕

013 1VV8U15U * PAN 7EAD SCREW MVG/∕V WIB
7 WR

3 K

0135/∕ 1V4A4352 * PAN 7EAD SCREW MVG11 WIB
7 WR

S 3

012 V88/∕V150 LINE +ILBER /∕

014 V8X0/∕050 -AND /∕

01V V101XX5X CONBROLLER /∕

01X V88/∕V452 LINE +ILBER /∕

018 V88/∕V150 LINE +ILBER /∕

01U V88/∕2050 LINE +ILBER /∕

030 V88/∕V452 LINE +ILBER /∕

03/∕ 2440V253 MOBOR -RACJEB /∕

031 1VV8U053 BAPPIN9 SCREW 2G/∕V 1 K

0315/∕ 1VV21251 BAPPIN9 SCREW 2G10 S 1

033 V8XA885U CORD CLAMP /∕

032 1VV21050 BAPPIN9 SCREW 4G10 V

034 244/∕305V -LADE S6PPORB /∕

03V 14384150 +LAB WAS7ER 8 /∕

03X /∕UV8V35/∕ -LADE 380 SEB /∕ K



03X5/∕ /∕U/∕D2/∕51 -LADE 380 SEB O /∕

038 U2110/∕53 SPRIN9 WAS7ER 8 /∕

03U 1VV88U58 7EG -OLB M8G30 /∕

020 331/∕0V5U SWIBC7 LEYER /∕

02/∕ 2440XV5V SWIBC7 LEYER CASE /∕

021 2440X851 ARM /∕

023 2440XX52 SWIBC7 LEYER CASE COYER /∕

022 1VV21251 BAPPIN9 SCREW 2G10 /∕

024 U/∕/∕/∕3854 P.7.SCREW M2G10 WIB7 WR /∕

02V 1VV21251 BAPPIN9 SCREW 2G10 2

02X 2440X351 SWIBC7 -OG COYER /∕

028 U/∕/∕/∕3854 P.7.SCREW M2G10 WIB7 WR /∕

02U 2440X250 SWIBC7 -6BBON /∕

040 1330V853 COMPRESSION SPRIN9 V /∕

04/∕ 2440X458 LEYER /∕

041 1VV21251 BAPPIN9 SCREW 2G10 1

043 V8X/∕1254 SBRAIN RELIE+ /∕

042 V40X305U SWIBC7 B9X1-D5V /∕

044 13/∕8XV5V BENSION SPRIN9 U /∕

04V 2440X152 SWIBC7 -OG /∕

04X 331/∕0U53 6PPER 7ANDLE /∕

048 VV028058 POWER S6PPLT CORD F/∕V5350.U
4

/∕

04U 2440X/∕5V CORD 7OLDER /∕

0V0 141V4X54 B76M- N6B M8 /∕

0V/∕ 244/∕3/∕52 C6RL WAS7ER 8 /∕

0V1 1VV8U35X +LAB 7EAD -OLB M8G24 /∕

0V3 1VV8U35X +LAB 7EAD -OLB M8G24 /∕

0V2 244/∕3/∕52 C6RL WAS7ER 8 /∕

0V4 141V4X54 B76M- N6B M8 /∕

0VV /∕1V21U53 9RASS CABC7ER ASSEM-LT M /∕

0X0 DA00000328 REAR COYER ASSEM-LT /∕

0X/∕ DA00000331 REAR +LAP 7IN9E ROD /∕

0X1 DA00000341 REAR +LAP BORSION SPRIN9 /∕

0X3 DA0000031V BAPPIN9 SCREW SB4G/∕V 2

0X2 DA0000031X B76M- SCREW M8 /∕ K

0X25/∕ DA0000/∕13X B76M- SCREW M8 G /∕

0X4 DA00000340 RI97B +IGIN9 -OARD O+ 7ANDL
E

/∕

0XV DA00000323 7EGA9ON N6B /∕

0XX DA0000031V BAPPIN9 SCREW SB4G/∕V 2

0X8 DA00000323 7EGA9ON N6B /∕

0XU DA00000322 LE+B +IGIN9 -OARD O+ 7ANDLE /∕

080 DA0000031X B76M- SCREW M8 /∕ K

0805/∕ DA0000/∕13X B76M- SCREW M8 G /∕

08/∕ DA00000324 LOWER 7ANDLE -AR 1

081 DA0000032V PIPE PL69 1

083 DA00000342 AIR +ILBER 1

082 DA00000332 DECJ /∕ K

0825/∕ DA00000XX8 DECJ # /∕ K

08251 DA0000/∕124 DECJ S /∕

084 DA0000033U 7EI97B ADH6SBMENB 7ANDLE /∕



08V 1VV8U053 BAPPIN9 SCREW 2G/∕V 2

08X DA00000338 REBAINER 1

088 DA0000033X 9RASS5PROO+ SBRAP /∕

08U 1VV8U053 BAPPIN9 SCREW 2G/∕V 1

0U0 DA00000343 7EI97B ADH6SB S6PPORB SPRIN
9

/∕

0U/∕ DA0000032X WAS7ER /∕

0U1 DA0000031V BAPPIN9 SCREW SB4G/∕V /∕

0U3 DA0000032/∕ 7EI97B ADH6SB RINJ ROD REAR /∕

0U2 DA00000320 7EI97B ADH6SB RINJ ROD +RON
B

/∕

0U4 DA00000333 CONNECBION ROD PIN 2

0UV 1VV8U053 BAPPIN9 SCREW 2G/∕V 2

0UX DA0000031V BAPPIN9 SCREW SB4G/∕V /∕

0U8 DA0000034/∕ SIDE DISC7AR9E COYER O+ DEC
J

/∕

0UU DA0000033/∕ X.4< W7EEL COYER 1

/∕00 DA00000321 7EGA9ON LOCJIN9 N6B 1

/∕0/∕ DA00000330 X.4< W7EEL ASSEM-LT 1

/∕01 DA00000334 REBAINER PLABE 1 K

/∕015/∕ /∕V/∕3X35X PLABE # /∕

/∕03 DA0000031V BAPPIN9 SCREW SB4G/∕V 2

/∕02 DA0000032U REAR AGLE /∕

/∕04 DA0000031U 4.4< W7EEL COYER 1

/∕0V DA00000321 7EGA9ON LOCJIN9 N6B 1

/∕0X DA00000318 4.4< W7EEL ASSEM-LT 1

/∕08 DA00000334 REBAINER PLABE 1

/∕0U DA0000031V BAPPIN9 SCREW SB4G/∕V 2

/∕/∕0 DA0000033V +RONB AGLE /∕

/∕/∕/∕ DA000003V0 LEYEL INDICABOR /∕

/∕/∕1 DA0000034U 9RASS CABC7ER 7ANDLE /∕

/∕/∕3 DA000003V1 9RASS CABC7ER 6PPER -ORAD /∕

/∕/∕2 DA0000031V BAPPIN9 SCREW SB4G/∕V 1

/∕/∕4 DA000003V/∕ PRESSIN9 PLABE 1

/∕/∕V 1VV8U053 BAPPIN9 SCREW 2G/∕V 2

/∕/∕X DA00000348 9RASS CABC7ER +RAME /∕

/∕/∕8 DA0000034X 9RASS CABC7ER /∕

/∕14 V820V151 YINTL B6-E 4.15/∕40 S 1 K

/∕145/∕ V82V2/∕5V YINTL B6-E 8.385/∕40 O 1

A0/∕ X810/∕V52 O++SEB WRENC7 /∕3 /∕

E0/∕ 800A/∕X5X SO6ND U2D- LA-EL /∕ K

E0/∕5/∕ 8/∕UMV25U SO6ND U/∕D- LA-EL # /∕

E01 8U03X254 INDICABION LA-EL /∕

E03 803H0153 CA6BION LA-EL /∕

A01 KKKDC/∕8RD DC/∕8RD BWO PORB +ASB C7AR9
ER

/∕

A035/∕ /∕UX1V452 -ABBERT -L/∕820- SEB 1 K

A0351 /∕UX1V452 -ABBERT -L/∕820- SEB O 1

A035/∕ /∕UX18058 -ABBERT -L/∕840- SEB 1 K

A0351 /∕UX18058 -ABBERT -L/∕840- SEB O 1

A01 KKKDC/∕8S7 DC/∕8S7 BWO PORB C7A9ER /∕

Please state Parts No. when yo"r order. Print Date 12//∕0/1013


